
STATE OF MAINE 


Department of Enviromnental Protection 


Paul R. Lepage 
GOVERNOR 

Paul Mercer 
COMMISSIONER 

April 4, 2016 

Mr. Ernest Pooler 
Town of Bingham 
PO Box 652 
Bingham, ME 04920 

RE: Maine Pollutant Discharge Elimination System (MEPDES) Permit #MEOI00056 
Maine Waste Discharge License (WDL) #W001286-6B-G-R 
Final Permit 

Dear Mr. Pooler: 

Enclosed please find a copy of your final MEPDES permit and Maine WDL renewal which was approved by 
the Department of Environmental Protection. Please read this permit/license renewal and its attached conditions 
carefully. You must follow the conditions in the order to satisfy the requirements of law. Any discharge not 
receiving adequate treatment is in violation of State Law and is subject to enforcement action. 
[...]
This form is for reporting laboratory data and facility information. OffieiaJ compliance reviews will be done by DEP. 

SN FLUORANTHENE 5 
SN FLUORENE 5 
SN HEXACHLOROSENZENE 2 
SN HEXACHLOROBUTADIENE 1 
SN HEXACHLOROCYCLOPENTADIENE 10 
BN HEXACHLOROETHANE 2 
BN INDEN0(1,2.J..CD)PYRENE 5 
BN ISOPHORONE 5 
BN N-NlTROSODl~-PROPYl.AMINE 10 
BN N-NITROSODlMETHYLAMINE 1 
SN N-NITROSOOIPHENYLA.MlNE 5 
BN NAPHTHALENE 5 
SN NITROBENZENE 5 
BN PHENANTHRENE 5 
BN PYRE NE 5 
p 4.4'-DDD 0.05 
p 4,4'-DDE 0.05 
p 4,4'·DDT 0.05 
p A-BHC 0.2 
p -ENDOSULFAN 0.05 
? ALDRIN 0.15 
? B-BHC 0.05 
? B-ENDOSULFAN 0.05 
p CHLORDANE 0.1 
p D-BHC 0.05 
p D!ELDRIN 0.05 
p ENDOSULFAN SULFATE 0.1 
p ENDRIN 0.05 
p ENDRIN ALDEHYDE 0.05 
p G-BHC 0.15 
p HEPTACHLOR 0.15 
p HEPTACHLOR EPOXIDE 0.1 
p PCS..1016 0.3 
p PCB-1221 0.3 
p PCB-1232 0.3 
p PCS.-1242 0.3 
p PCB-~248 0.3 
p PCS..1254 0.3 
p ?CB-1260 0.2 
p TOXAPHENE 1 
v 1.1,1-TRJCHLOROETHANE 5 
v 1, 1,2.2-TETRACHLOROETHANE 7 
v 1.1,2-TRICHLOROETHANE 5 
v 1, 1-0ICHLOROETHANE 5 

1,1-0ICHLOROETHYLENE (1 ,1­
v dichloroethene) 3 
v 1,2..0JCHLOROETHANE 3 
v 1,2..0ICHLOROPROPANE s 

1,2-TRANS-DICHLORDETHYLENE (1,2­
v trans.-dichloroethette) 5 

1,3-olCHLOROPROPYLENE (1,3­
v dichtoroprooene) 5 
v 2-CHLOROETHYL VJNYL ETHER 20 

DEPLW0740-B2007Revised March 2007 Page3 

-----··-·i-·--­

·----- ·--------··­



Printed 1122/2009 Maine Department of Environmental Protection 
WET and Chemical Specific Data Report Form 

This form is for reporting laboratory data and facifify infonnation. Official compliance revievvs wifl be done by DEP. 

v ACROLEJN NA 
v ACRYLONITRILE NA 
v BENZENE 5 
v BROMOFORM 5 
v CARBON TETRACHLORIDE 5 
v CHLOROBENZENE 5 
v CHLOROD!BROMOMETHANE 3 
v CHLOROETHANE 5 
v CHLOROFORM 5 
v DICHLOROBROMOMETHANE 3 
v EIBYLBENZENE 10 
v METHYL BROMIDE rBromomethane) 5 
v METHYL CHLORIDE !Chloromethane'l 5 
v METHYLENE CHLORIDE 5 

TETRACHLOROETHYLENE 
v r?erchJoroe+hv!ene or Tetrachloroethene) 5 
v TOLUENE 5 

v TRICHLOR:OETHYLENE ITrichloroethene) 3 
v 5 . '"'"" 
Notes: 

(1) Flow average for day pertains to WET/PP composite sample day. 

(2) Flow average for month is for month in which WET/PP sample was taken. 

(3) Analytical chemistry parameters must be done as part of the WETtest chemistry. 

(4) Priority Pollutants should be reported in micrograms per liter (ug/L). 

(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per flter on this spreadsheet 

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and waterquauty reserves (15% -to allow for new or 
changed discharges or non-potnt sources). 

\!) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This analysis 
does not consider watershed wide allocations for fresh water discha'.ges. 

(8) These tests are optional for the receiving water. However, where pcssible samples of the receiving water should be preserved and saved 
for the duration of the WET test In the event of questions about the receMng water's possible effect on the WET resuJts, chemistry tests 
should then be conducted. 

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be conducted 
only when an effluent has been chrorinated or residual chlorine ts believed to be present for any other reason. 

Comments: 

Revised March 2007 Page4 DEPLW 0740-82007 

···---1--· 



ATTACHMENT B 

I 

I I 


I 


I I I


l 1- :
I ; 

, I 


I 

. I 

I I 


' 
' ' 



-------

---- ----

---- ----
----

Maine Department of Environmental Protecllon 

Effluent Mercury Test Report 

Name of Facility: Federal Permit II ME 

Pipe II 


Purpose of this test: §Initial limit determination 
Compliance monitoring for: year calendar quarter 
Supplemental or extra test 

SAMPLE COLLECTION INFORMATION 

Sampling Date: Sampling time: AM/PM 
mm dd yy 

Sampling Location: 

Weather Conditions: 

Please describe any unusual conditions with the influent or at the facility during or preceding the 
time ofsample collection: 

Optional test - not 1·equired but recommended where possible to allow for the most meaningful 
evaluation ofmercut"y results: 

Suspended Solids mg/L Sample type: Grab (recommended) or 
Composite 

f
ANALYTICAL RESULT I•'OR EFFLUENT MERCURY 

Name ofLaboratmy: 
-. --.t= '· :; 

Date of analysis: Result: 'i ····· ·· ?!ng/L (PPT) 

Please Enter Effiuent Limits for your facility 
Effiuent Limits: Average= ng/L Mnxlnunn = ---- ng/L 

Please attach any remnrks or comments from the laboratory that may have a bearing on the results or 
their interpretation. Ifdu licate samples were taken at the same time please report the average. 

CERTIFICATION 

I certifiy that to the best of my knowledge the foregoing information is correct and representative of 
conditions at the time of sample collection. The sample fot• mercury was collected and analyzed 
using.EPA Methods 1669 (clean sampling) and 1631 (trace level analysis) in accordance with 
instructions from the DEP. 

By: Date: 
--~-~----~-----------

Title: 

PLEASE MAIL THIS FORM TO YOUR ASSIGNED INSPECTOR 

DEPLW 0112-82007, Revised July 2009 Printed 7114/2009 



' 

MAINE POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

AND 


MAINE WASTE DISCHARGE LICENSE 


FACT SHEET 


March 21, 2016 


PERMIT NUMBER: ME0100056 
LICENSE NUMBER: W001286-6B-G-R 

NAME AND MAILING ADDRESS OF APPLICANT: 

TOWN OF BINGHAM 

P.O. Box652 


Bingham, Maine 04920 


COUNTY: 	 Somerset 

NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS: 

Bingham Waste Water Treatment Facility 

Ronte 201 


Bingham, Maine 


RECEIVING WATER/CLASSIFICATION: Jackson Brook/Class B 

COGNIZANT OFFICIAL AND TELEPHONE NUMBER: Mr. Ernest Pooler 
(207) 672-4484 

e-mail: binghamseiectmen@yahoo.com 
1. APPLICATION SUMMARY 

a. 	 Application: The permittee has submitted a timely and complete application to the 
Department for the renewal of Maine Waste Discharge License (WDL) #W001286-6B-E­
R I Maine Pollutant Discharge Elimination System (MEPDES) permit #MEO 100056, 
which was issued to the permittee on April 21, 2011, for a five-year term. The permit 
authorized the discharge ofup to a monthly average flow of0.200 MOD of secondary 
treated sanitary wastewater from a municipal treatment facility to Jackson Brook, Class 
B, in Bingham, Maine. See Attachment A of this Fact Sheet for a location map. 

mailto:binghamseiectmen@yahoo.com


ME0100056 FACT SHEET Page 2of15 
W-001286-6B-G-R 

1. 	 APPLICATION SUMMARY 

b. 	 Source Description: The facility receives commercial and residential sanitary wastewater from 
customers in the Town of Bingham. There are no significant industrial users within the 
collection system and there are no combined sewer overflows. The facility is not authorized to 
treat transported wastes at the waste water treatment facility, but has an approved septage land 
spreading site, which is regulated by the Department's Bureau ofRemediation and Waste 
Management. 

c. 	 Waste Water Treatment: Sanitary wastewater received at the Bingham waste water treatment 
facility receives a secondary level of treatment via an activated sludge package treatment plant 
designed to treat a monthly average flow of200,000 gallons per day (0.200 MGD). See 
Attachment B of this Fact Sheet for a schematic of the facility. In 1998, the plant was 
upgraded with the addition of a new headworks system with fine screening and grit removal 
and a second process unit for aeration, sedimentation, and sludge digestion. The upgrade also 
involved the addition ofnew aeration blowers, sludge pumps, and an auto dialer alarm system. 
The design upgrade provided for an increase in effluent flows from 0.146 MGD to the present 
0.200 MGD capacity to enable Bingham to provide secondary treatment for a greater volume of 
its waste water. Prior to the 1998 plant upgrade, the facility only provided primary waste water 
treatment during some periods of extended high flows. 

Waste waters generated in Bingham are conveyed to the treatment facility via a sewer 
collection system that is a approximately four ( 4) miles in length with four pump stations. Two 
of the four pump stations have on-site back-up power and the other two pump stations are 
served by a pumper truck in the event of a power failure. Waste waters from the collection 
system are conveyed to the facility headworks building where influent screening is performed 
either through a mechanical screen or a manual bar rack, followed by grit removal in an aerated 
grit chamber utilizing diffused air. Waste water then flows to a 68,800-gallon aeration tank. A 
second 66,800 gallon aeration tank is located adjacent to the first to provide additional 
treatment capacity during wet weather events. Waste water flow then passes to the 33,800 
gallon clarifier for secondary treatment, followed by the chlorine contact tank and then is 
discharged to Jackson Brook. Between May 15 and September 30 of each year, the effluent is 
disinfected with sodium hypochlorite. Flow is measured by a continuous recording flow meter. 

Sludge is wasted from the clarifier to a 112,200 gallon aerobic digester and can be then pumped 
to a belt filter press for thickening. Sludge can be stored in either a 20,000-gallon sludge 
storage tank or the facility's former package process unit. Sludge is disposed of through land 
spreading at a Department approved site. 

The treatment plant is designed to provide for an alternate treatment process in the event that 
influent flows exceed the capacity of the upgraded treatment system to provide full secondary 
treatment. In this event, a portion of the flow is diverted to the former process unit for primary 
treatment following grit removal. The applicant has indicated that since the last permit 
application was filed upgrades were made to the south end pump station, a dome was installed 
on the process unit, a new pump station was added as well as a new line to Wing St. 



. ME0100056 FACT SHEET Page 3of15 
W001286-6B-G-R 

1. 	 APPLICATION SUMMARY (cont'd) 

The remainder of the flow receives secondary treatment, as described above. The two flows 
are then blended prior to discharge. As with normal operational conditions, effluent limitations 
must still be met during these conditions. In addition to the plant upgrade, Bingham undertook 
removal of some inflow/infiltration (III) within the collection system. Additional I/I removal 
may be necessary in the future to enable the facility to provide secondary treatment to a greater 
amount of its waste water during high flow periods. 

The Bingham waste water treatment facility discharges to an embayment at the confluence of 
Jackson Brook, a water body with a drainage area of less than ten square miles. Because of the 
location of the discharge, the zone of initial dilution extends into the Kennebec River. 
Therefore, receiving water flows and dilution factors were based on those of the Kennebec 
River. 

2. 	 PERMIT SUMMARY 

a. 	 Terms and conditions: This permitting action is carrying forward all the terms and conditions of 
the previous permitting action except; 

1. 	 This permitting action is reducing the monitoring frequency for BOD5 & TSS from once 
per week (I/Week) to twice per month (2/Mon) based on statistical evaluation of the most 
current 52 months of data. 

2. 	 This permitting action is reducing the monitoring frequency for Settleable Solids from five 
times per week (5/Week) to three times per week (3/Week) based on statistical evaluation 
of the most current 52 months of data.. 

3. 	 This permitting action is eliminating the repo1iing waiver for BOD5 & TSS percent 
removal when the monthly average influent concentration is less than 200 mg/L, based on 
recommendation from EPA. 

b. 	 History: The most relevant licensing/permitting actions include the following: 

April 24, 1986 - The U.S. Environmental Protection Agency (EPA) issued National Pollutant 

Discharge Elimination System (NPDES) permit #MEO 100056 to the Town ofBingham for a 

five-year term. 

1'1farch 23, 1988- The Department issued WDL #W001286-45-A-R to the Town of Bingham 
for a five-year term. The WDL approved the discharge of up to 0.146 MGD of secondary 
treated waste water. 

February 15, 1995 - The Department issued a letter to Bingham stating that the Town was 
exempt from the Depatiment's Surface Water Toxics Control Program (Chapter 530.5) adopted 
on October 12, 1994. 



· ME0100056 FACT SHEET Page 4of15 
W001286-6B-O-R 

2. PERMIT SUMMARY (cont'd) 

June 26, 1996 -The Department issued WDL #W001286-59-B-R to the Town of Bingham for 
a five-year term. The WDL approved the discharge of 0.146 MOD of secondary treated 
wastewater as well as approved a discharge increase to 0.200 MOD to follow a proposed 
facility expansion. 

June 27, 2000- The Department administratively modified the 6/26/96 WDL by establishing 
interim maximum and average concentration limitati9ns for mercury. 

Janumy 12, 2001 - The Department received authorization from EPA to administer the NPDES 
program iu Maine. From that point foiward, the program has been referred to as the MEPDES 
permit program. 

April 17, 2001 - The Department issued combination MEPDES permit #ME0100056/WDL 
#W001286-5L-C-R for a five-year term. 

April 20, 2006-The Department issued combination MEPDES permit #ME0100056/WDL 
#W001286-5L-D-R for a five-year term. 

February 28, 2011- The Town ofBingham submitted a timely and complete application to 
the Department to renew MEPDES permit #ME0100056/WDL #W001286 6B-D-R. The 
application was assigned WDL #W001286-6B-E-R. 

April 21, 2011 - The Department issued combination MEPDES permit #MEOI 00056/WDL 
#W001286-5L-E-R for a five-year term. 

Februmy 6, 2012-The Department initiated and issued administrative modification 
WDL#W001286-6B-F-M, reducing the monitoring frequency for mercury to I/year. 

JamtWJ' XX, 2016-The Town ofBingham submitted a timely and complete application to the 
Depmtment to renew MEPDES permit #ME0100056/WDL #WOOl286 6B-E-R. The 
application was assigned WDL #W001286-6B-O-R. 

3. CONDITIONS OF PERMITS 

Maine law, 38 M.R.S.A. Section 414-A, requires thatthe effluent limitations prescribed for 
discharges, including, but not limited to, effluent toxicity, require application ofbest practicable 
treatment (BPT), be consistent with the U.S. Clean Water Act, and ensure that the receiving waters 
attain the State water quality standards as described in Maine's Surface Water Classification 
System. In addition, 38 M.R.S.A., Section 420 and Depmiment rule 06-096 CMR Chapter 530, 
Swface Water Toxics Control Program, require the regulation of toxic substances not to exceed 
levels set forth in Department rule 06-096 CMR Chapter 584, Swface Water Quality Criteria for 
Toxic Pollutants, and that ensure safe levels for the discharge of toxic pollutants such that existing 
and designated uses of surface waters are maintained and protected. 



ME0100056 FACT SHEET Page 5of15 
W001286-6B-G-R 

4. RECEIVING WATER QUALITY STANDARDS 

Maine law, 38 M.R.S.A., Section 467(4)(1) indicates that Jackson Brook at the point of discharge is 
classified as a Class B waterway. In addition, 38 M.R.S.A., Section 465(3), describes the standards 
for waters classified as Class B waters as follows 

Class B waters must be ofsuch quality that they are suitable for the designated uses ofdrinking 
water supply qfter treatment; fishing; agriculture; recreation in and on the water; industrial 
process and cooling water supply; hydroelectric power generation, except as prohibited under 
Title 12, section 403; navigation; and as habitat for fish and other aquatic life. The habitat 
must be characterized as unimpaired. 

The dissolved oxygen content ofClass B waters may not be less than 7 parts per million or 75% 
ofsaturation, whichever is higher, except that for the periodfrom October I st to May 14th, in 